T.T. COATINGS, INC.
NINE MILE POINT

2012 RIVERRD., WESTWEGO. LA. 70094
OFFICE# 436-3766, FAX# 436-3855

CARGO PIPELINE TEST CERTIFICATE

The cargo pipeline on barge f¢7 42  was tested to 187.5 psi,

1.5 times it’s maximum allowable working pressure(MAWP)
and proved operablein accordance with 33CFR 156.170.

The cargo pipelines relief valve was tested & lifted at 125 psi.

The cargo pipeline pressure gauge is working within 10% of
shown pressure.

Date: £ -/- s22£

Signature: W




